
 
 

8200 BAYSIDE ROAD, P.O. BOX 400 CHESAPEAKE BEACH, MARYLAND 20732 

(410) 257-2230 (301) 855-8398 

-    

                     

        TOWN COUNCIL INFORMATIONAL              

   WORK SESSION AGENDA 

                   April 11, 2023 

    Starting at 6:00 PM 

 

 

I.  

 

II.  

 

III.    

 

  

 

  

  

  

  

 

 

IV. Council Lightning Round 

 

V. Closed Session A motion to close the work session under the Statutory 

Authority of the Md. Annotated Code, pursuant to General Provisions 

Article, §3-305(b), subsection (7) “to consult with Counsel to obtain 

legal advice.” 

 

VI. Adjournment 
 

Call to Order and  Roll  Call

Pledge of Allegiance

Informational  discussion on  the following:
[...]
control systems at the facilities to meet current County standards, NEC 
requirements and the County standard documents and guidelines.  Design of 
new power distribution system, emergency generation, motor controls, and 
variable frequency drive applications are included with most projects.  
Implementation and design of updated control system including PLC based 
operation, level control systems, and network and wireless communications 
to the County wide SCADA system are included in the I&C designs. 

Patuxent WRF Expansion Project. Anne Arundel County, MD. 

The project consisted of A/E construction services associated with the 
construction of all necessary modifications to upgrade water reclamation 
facility (WRF) to achieve enhanced nutrient removal (ENR). Project engineer 
responsible for the electrical and control system design for the $50 million 
project. The design includes upgrade of the two Oxidation Ditches to provide 
more oxidation zones, installation of two new turbine blowers, new 
headworks with influent pump station, effluent pump station, replacement of 
existing UV system with new UV system, and one new Denitrification filter 
facility. The design includes integration of the new equipment in the existing 
PCS and the modification of the existing Control Description to meet the 
process requirements.  

SPS Generator Upgrades Task 1 through 9.  Anne Arundel County, MD. 

The projects consisted A/E design services associated with the construction 
of all necessary modifications to over 50 sewage pump stations for 
implementation of emergency power.  The scope of work includes evaluation 
of NFPA 820 and a load analysis for each facility.  Mr. Zelinske was 
responsible as the lead electrical and HVAC engineer for the upgrades to each 
facility.  The design includes power modifications, control modification, 
heating, and ventilation modifications for all facilities.   

Broad Creek WTP II and Wells 6, 7, & 8.  Anne Arundel County, MD. 

Project consisted of A/E design services associated with the construction of 
all necessary modifications to expand water treatment plant from 4mgd to 8 
mgd, to construct three new test and production wells, and to construct a 
new transmission main from the new wells to Broad Creek II WTP. Project 
engineer responsible of the power and Instrumentation/Control design to 
provide water from wells 6, 7, & 8 to the plant. The design includes all power, 
instrumentation, and control for the installation of three pumps.  The design 
also includes new SCADA controls between the well pumps and the WTP.   

 
 
 
 
 
Education 
 
2014 University of South Florida 

B.S. Electrical Engineering 

 

 

Years of Experience 

 

8 years 



 

 

Rodrigo Chacon, PE 
President – Columbia Engineering, Inc. (CEI) 
 

Mr. Chacon is a Maryland licensed Professional Engineer and has been involved 

in the design of steel, concrete, masonry, and timber structures since 1979.  

Among the many types of structures he has designed are water and wastewater 

facilities, educational facilities, hospitals and medical facilities, laboratory 

buildings, research and development buildings, fire stations, housing, office 

buildings, parking garages, museums, theaters, warehouses, shopping centers, 

industrial buildings, and power plants.  Mr. Chacon has supervised the production 

of contract structural drawings and specifications, directed coordination with 

other disciplines, and is responsible for quality control.  He has also performed 

numerous field inspections and structural surveys.  His project experience 

includes: 

Galena Wastewater Treatment Plant, Kent County, MD: Structural Engineer for 

the design of a concrete vault for two Denite Filters, aluminum grating work 

platform, safety railing, and access stairs.  A wood framed pavilion was added at 

a later date to cover the vault area. 

Mattawoman Pipe Support, Charles County, MD: Structural Engineer for the 

design of supports for a temporary pipe bypass at the Mattawoman WRF to allow 

repairs to the reclaimed water piping to proceed.  The bypass piping was elevated 

approximately 7 feet above grade as it exited the building and the supports 

needed to resist a thrust of the 16” diameter as it turned down into the ground. 

Hill Road Pump Station, Prince George’s County, MD: Structural Engineer for the 

preparation of construction drawings and construction administration services 

associated with the renovation and upgrade of an existing pumping station 

building.  The scope of work included structural survey and analysis of the existing 

building, design of equipment pads, elevated platforms, underground vaults, 

beam and thrust blocks for water mains support for a crane and pipe supports. 

Suitland Water Storage Facility, Suitland, MD: Structural Engineer for the 

preparation of performance type drawings and construction administration 

services for a 2.5-million-gallon elevated water storage facility.  The project’s 

scope also included structural design for a large community gathering room and 

associated support spaces that were built inside the skirt of the water tank, as 

well as the design of pipe supports, underground vaults, equipment pads, and 

thrust blocks. 

Orems Road Pumping Station Improvements, Baltimore County, MD: Structural 

Engineer for the design of support of the pipe thrust, as well as piping valve 

supports and motor support pads. 

Four Seasons Pump Station, Queen Anne’s County, MD: Structural Engineer for 

the design of a transfer grade beam to support a building wall located above the 

wet well for the building. 

Heritage Green Pump Station, LaPlata, MD: Structural Engineer for the design of 

concrete mat foundation, concrete foundation walls, and elevated structural slab 

of the pump station.  An intermediate level of concrete strut beams were used 

to brace the foundation walls due to the 40’ depth below grade of the wet and 

dry wells. 

ROLE: 

Structural Engineer 

 

EDUCATION: 

BS, Civil Engineering, 

University of Maryland, 1979 

 

PROFESSIONAL 

REGISTRATIONS: 

Professional Engineer –  

Maryland #14479 

Virginia #0402016430 

Pennsylvania #PE-036041R 

 

YEARS OF EXPERIENCE: 

Total: 43    With CEI: 43 



 

Page 1 of 1   

 

 
 

                         DESIGN TEAMS,  INC.  family of companies: 

 

Over the 35 years that Mr. Sell has been with McCrone, we have worked on many municipal and private 

wastewater treatment plants, the most recent two are the Town of Galena Wastewater Treatment Plant and the 

Town of La Plata Wastewater Treatment. 

 

The work for the Galena Wastewater Treatment Plant included designing a treatment process that included the 

headworks which consisted of a self-cleaning ¼” influent screen, automated grit removal system and a 350 GPM 

influent pump station.  The treatment process included a dual-basin sequencing batch reactor (SBR – Aqua 

Aerobics), a post-equalization basin, a pair of upflow denitrification sand filters, open channel UV disinfection, 

chemical feed system, and a mechanical post-aeration basin. This project was designed in 2015 and construction 

was completed in 2018. 

 

McCrone is currently working on the Town of La Plata WWTP Upgrade; the capacity after the upgrade will 

increase from 1.5 MGD to 2.0 MGD. The first phase of the project added a 1,500,000 gallon equalization tank 

and control vault to the headworks of the plant.  The tank was needed to mitigate peak influent flowrates during 

inclement weather days caused by Inflow and Infiltration in the aging Town infrastructure. The peak flows would 

flush out biomass from the treatment reactors, which would upset the treatment system and require reseeding 

the reactors. The equalization tank can shave off these peak flows and the control valve vault would slowly 

discharge stored wastewater from the EQ tank to the headworks during night hours or low influent flowrate. 

Phase 2 of the treatment plant upgrade, the treatment module structures need to be refurbished. McCrone 

specified the cleaning of the modules, preparation of the surface and coating of the existing concrete and metal 

in the existing module structure. McCrone just went through the review process of the coating systems with the 

Contractor for this project. If McCrone is selected as a successful candidate for the Town of Chesapeake Beach 

WWTP Headworks Upgrade, we will have the application of coating completed at the Town of La Plata and will 

have the latest updates and lessons learned fresh in our memory. 

 

In addition to these projects, our Senior Project Engineer, Natalia Dunlap, is registered to attend a Headworks 

Academy at the end of April.  While originally Natalia was enrolled in this as a part of McCrone’s continuing 

education program, the knowledge she gains from this class will prove very helpful for the design of the 

Chesapeake Beach headworks.  The timing will work very well, and Natalia can share the information she 

gathered at the class with Josh Stinnett, the plant’s superintendent and together we can determine the best 

solution to meet the Town’s project goals. 

 

More detailed descriptions of these two projects are included at the end of this section. 

 

II. Past Involvement with Similar Projects 



 
 
McCrone                    Project Sheet 

 

 

 

 

 

McCrone provided study, design, bidding, and construction management services 

for a 110,000 GPD enhanced nutrient removal (ENR) wastewater treatment plant 

(WWTP) for the Town of Galena, in Kent County, MD. The project is a joint effort 

by the Town of Galena and Kent County and is funded by a combination of USDA 

loan/grant and MDE Bay Restoration Fund (BRF) money. 

The project was initiated when McCrone was awarded the study phase services 

which involved a Preliminary Engineering Report and Environmental Report 

(PER/ER).  The PER/ER conformed to USDA-RD requirements and was also used 

to secure MDE funding.  The PER/ER determined a viable solution to service new 

areas of the County and upgrade the existing aerated lagoon treatment system. 

The project services the existing incorporated limits of the Town of Galena and 

provides service to County areas adjacent to the Town. The Town flows make up 

approximately 80,000 GPD and the County Service area is projected to generate 

approximately 30,000 GPD. 

The treatment process utilizes a self-cleaning ¼” influent screen, automated grit 

removal system, a 350 GPM influent pump station, a dual-basin sequencing batch 

reactor (SBR – Aqua Aerobics), a post-equalization basin, a pair of upflow 

denitrification sand filters, open channel UV disinfection, chemical feed system, 

and a mechanical post-aeration basin. 

A solids treatment train is also included in the design. The solids train includes an 

aerobic digester, a screwpress type dewatering device, and a conveyor to an 

onsite dump truck. 

Ancillary equipment/facilities include a chemical room to store a carbon source, 

an alkalinity source, a metal salt for phosphorus precipitation; an administrative/ 

lab/electrical building; an operations building to house the UV equipment, 

chemical room, dewatering room, and denitrification filter accessory equipment; 

a storage building; two maintenance buildings, and a non-potable water system 

used throughout the site.  

The discharge limits 

are 4.0 mg/L for Total 

Nitrogen and 0.3 mg/L 

of total phosphorus.  

The design discharge 

limits were 3.0 mg/L 

for TN and 0.3 mg/L 

for TP.   

 

 

Galena Wastewater Treatment Plant 

— Kent County, Maryland 

Location and Description 
Client / Owner 

Town of Galena 
P.O. Box 279 
101 South Main Street 
Galena, Maryland 21635 
Mr. John Carroll, Mayor 
410.684.5151 
 
Kent County Department of Water & 
Wastewater Services 
709 Morgnec Road 
Suite 104 
Chestertown, Maryland 21620 
Mr. Greg Swartz 
410.778.3287 
 
 

 

Completion Date 

December 2012 Study 
November 2015 Design 
August 2018 Construction  
 

 

 

Cost 

$1,000,000 Engineering 
$ 7,460,000 Construction  

Galena WWTP, Town of Galena, Kent County, MD.  



 

 

McCrone                    Project Sheet 

 

 

 

 

 

 

McCrone prepared a Preliminary Engineering Report (PER) and Environmental 
Report (ER) for this USDA funded project that will upgrade the town’s 
wastewater system to serve the Southwest quadrant of the Town.  The project 
will ultimately upgrade the existing wastewater treatment plant to 2.0 MGD, 
provide a 1.8 MGD pumping station to convey wastewater from the southwest 
quadrant to the treatment plant through over 2,000 linear feet of 24-inch gravity 
sewer.  The project was broken down into several projects and the first two are 
currently under construction. 
 
Phase 1 - Wastewater Treatment Plant Upgrade 

McCrone provided design, bidding, and construction management services for the 
modification of the existing Module #1 from the existing MLE process to the 
proposed simultaneous nitrification/denitrification (SNDN) process for the 
purpose of a full-scale Pilot Plant operation. The modifications include cleaning, 
painting, and structural modifications of the existing Module #1, installation of 
new aeration system and blower, installation of new instrumentation and 
controls, and connection to the existing SCADA system.  
 
Phase 2 – Pump Station 

McCrone provided design, bidding, and construction management services for the 
construction of a 1,271-gpm submersible pumping station including a wet well, 
valve vault, odor control system and associated electrical equipment and 
emergency power generator. This also includes installing a doghouse manhole, 
connecting to an existing force main with a tapping sleeve and valve, installing 
over 2,000 linear feet of 24-inch gravity sewer and demolishing an existing pump 
station. 
 
 

Southwest Quadrant Wastewater Upgrades 

— Charles County, Maryland 

Location and Description Client / Owner 

Town of La Plata 
305 Queen Anne Street,  

P.O. Box 2268,  

La Plata, MD 20646 

Mr. Robert F Stahl, Jr.,  
Director of Operations 
301.934.8421 

 

 

Completion Date 

2024 Construction Phase 1 and 2 
 

 

Cost 

$ 12,000,000 Construction 

La Plata WWTP, Charles County, MD 



 

Page 1 of 4   

 

 
 

                         DESIGN TEAMS,  INC.  family of companies: 

 

Work Plan 

McCrone’s program of work was designed especially for this project to complete the Scope of Work presented 

to us in the RFP and clarified at the pre-proposal meeting, and to accomplish the Town’s project goals, as we 

understand them today.  Certainly, as we begin to work more closely with the Town and the Plant 

Superintendent, Josh Stinnett, and further define the project goals we will revise our work plan as necessary.  

The work plan is a detailed breakdown of the program of work presented as a list of tasks.  Manhours by 

discipline and job classification are assigned to each task in the work plan.  The job classifications are identical to 

the job titles discussed above.  This way the Town knows exactly who is doing what.  The list of tasks and 

manhours is included in the Price Proposal package. 

McCrone’s management approach hinges on keeping the client informed of a project’s status at all times.  As the 

headworks project progresses, it will be under day-to-day management of Mr. Sell.  He will be responsible for 

coordinating the work of the McCrone staff and our subconsultant, and will be the Town’s primary contact.  

While Mr. Sell will be the main point of contact, we believe that it is very important that we keep Mr. Stinnett 

very involved in the design since it is his plant and ultimately, he needs to be comfortable with the end product.  

Working together on the Town’s Clarifier project, Mr. Stinnett and Ms. Dunlap have established a good working 

relationship and that will prove valuable during this design.  During the initial part of the project, where we will 